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Tiirk Akreditasyon Kurumu(TURKAK) deney raporlarinin taninmasi konusunda Avrupa Akreditasyon
Birligi(EA) ve Uluslararasi Laboratuvar Akreditasyon BirliGi(ILAC) ile karsiikli taninma antlasmasni
imzalamustir.

The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the
Accreditation(EA) and of the International Laboratory Accreditation(ILAC) for the Mutual recognation of test reports

Deney ve /veya él¢iim sonuglari, genisletilmis él¢iim belirsizlikleri ( olmasi halinde ) ve deney metodlari bu

sertifikanin tamamlayici kismi olan takip eden sayfalarda verilmistir.
The test and/or measurement results, the uncertainties ( if applicable ) with confidence probability and test methods are given on the
following pages which are part of this report

Deney Sorumlusu Operasyon Miidiirii
Person in charge of test Operation Manager
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05.06.2018 Ali BAYRAKTAR Onur DAG

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip gogaltilamaz.

imzasiz ve miihiirsiiz raporlar gegersizdir.

This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and
seal are not valid
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TEST RAPORU

Yangin ve Teknik Ozellikleri

Ref. No.: EEA-17-000472-rev

Testi Yaptiran: MULTIPLAN ENERJI ve SU YALITIM SISTEMLERI SANAYI TICARET A.S.
GOSB IHSANDEDE CADDESI NO: 111/G GEBZE, KOCAELI, TURKIYE

TEST NUMUNESI

Uriin Ad
CATI SU YALITIM MEMBRANI

Uretim Yeri : MULTIPLAN ENERJI ve SU YALITIM SISTEMLERI SANAYI TICARET A.S.

GOSB IHSANDEDE CADDESI NO: 111/G GEBZE, KOCAELI, TURKIYE
Bilesim : Poliester donati, Geotekstil kece laminasyon, PVC membran

Goriiniim  : Cati su yalititm membraninin kalinligi 1,2 mm, birim alan agirlig1 1,56 kg/m? ve
yogunlugu 1,28 g/cm?* diir.

: MULTIPLAN GGV — UV DAYANIMLI, DONATILI VE KECE LAMINASYONLU

Numune teslim tarihi: 16.04.2018 Testin gerceklestirilme tarihi: 04.05.2018

Numune alma: Numuneler testi yaptiran tarafindan temin etmistir.

TEST METODU: TS EN ISO 11925 —-2:2011
Alev uygulama siiresi: 15 s

Sartlandirma: TS EN 13238:2010, Madde 4.3.c, (23 +2) °C ve % (50 = 5) bagil nem

OLCULEN DEGERLER VE TEST SONUCLARI

YUZEYDEN ALEVE MARUZ BIRAKMA Dikey Yatay

Numune No.: 1 2 3 1 2 3
Numunede Yanma: evet evet evet evet evet evet
Isaret[ler]e Ulasmas:: hayir  hayirr  hayrr hayir hayir hay1r
Isaret[ler]e Ulasma siiresi (s): ¢) ¢) ) Q) ) )
Filtre Kagidinda Yanma: hayir  hayir  hayir hayir hayir hayir

Test siiresince yapilan gozlemler: Test siiresince damlama gézlenmemistir.

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip ¢ogaltilamaz.
imzasiz ve miihiirsiiz raporlar gegersizdir.

This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and

seal are not valid
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Sonug :

Bu deney sonucu, deneyin uygulandigi 6zel sartlar altinda bir mamuliin deney numunesinin
davranisiyla ilgilidir; gergek kullanim sartlarindaki bir mamuliin potansiyel yangin tehlikesinin
degerlendirilmesi i¢in yegéne bir kriter degildir.

Rapor, test laboratuvarinin yazili onayi olmaksizin béliimler halinde kopyalanamaz yalnizca
biitiin olarak kopyalanabilir.

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip ¢ogaltilamaz.
imzasiz ve mihirsiiz raporlar gegersizdir.

This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and
seal are not valid
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Miisterinin adi/adresi : MULTIPLAN ENERIJi ve SU YALITIM SISTEMLERiI SANAYi TiCARET A.S.
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KOCAELI, TURKEY
istek numarasi : EEA-17-000472-rev
Order No.
Numunenin adi ve tarifi : MULTIPLAN GGV — ROOF WATERPROOFING MEMBRANE, UV RESISTANT,
Name and identity of test sample WITH SYNTHETIC FIRE AND WOVEN REINFORCEMENT
Numunenin kabul tarihi :16.04.2018
The date of receipt of sample
Agiklamalar
Remarks
Deneyin yapildigi tarih : 04.05.2018
Date of test
Raporun sayfa sayisi :3

Number of pages of the Report

Tiirk Akreditasyon Kurumu(TURKAK) deney raporlarinin taninmasi konusunda Avrupa Akreditasyon
Birligi(EA) ve Uluslararasi Laboratuvar Akreditasyon Birligi(ILAC) ile karsihkli taninma antlasmasini
imzalamstir.

The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the
Accreditation(EA) and of the International Laboratory Accreditation(ILAC) for the Mutual recognation of test reports

Deney ve /veya élgiim sonuglari, genisletilmis élciim belirsizlikleri (olmasi halinde) ve deney metotlari bu

sertifikanin tamamlayici kismi olan takip eden sayfalarda verilmistir.
The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on the
following pages which are part of this report

Miihii Tarih Deney Sorumlusu Operasyon Miidiirii

Date Person in charge of test Operation Manager

05.06.2018 Ali BAYRAKTAR Onur DAG

Bu rapor, laboratuvarin yazil izni olmadan kismen kopyalanip cogaltilamaz.

imzasiz ve miihiirsiiz raporlar gegersizdir.

This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and
seal are not valid
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TEST REPORT

on Fire and Technical Characteristics

Our ref.: EEA-17-000472-rev

Sponsor: MULTIPLAN ENERIJI ve SU YALITIM SISTEMLERI SANAYI TICARET A.S.
GOSB IHSANDEDE CADDESI NO: 111/G GEBZE, KOCAELI, TURKEY

TEST ITEM

Product name : MULTIPLAN GGV — ROOF WATERPROOFING MEMBRANE, UV
RESISTANT, WITH SYNTHETIC FIRE AND WOVEN REINFORCEMENT

Manufacturing Plant: MULTIPLAN ENERJI ve SU YALITIM SISTEMLERI SANAYI TICARET A.S.
GOSB IHSANDEDE CADDESI NO: 111/G GEBZE, KOCAELI, TURKEY

Composition : Polyester reinforced, Laminated geotextile, PVC membrane

Appearance : The roof waterproofing membrane has a thickness of 1,2 mm, mass per unit area
of 1,56 kg/m? and density of 1,28 g/cm’.

Date of receipt of the sample: 16.04.2018 Date of realization of tests: 04.05.2018

Sampling: The samples were delivered by the sponsor.

TEST METHOD: EN ISO 11925 —2:2010
The flame application time: 15 s

Conditioning: According to the EN 13238:2010, Article 4.3.c, (23 +£2) °C and % (50 + 5) relative
humidity.

MEASURED VALUES AND THE TEST RESULTS

SURFACE FLAME ATTACK Lengthwise Crosswise
Sample No.: 1 2 3 1 2 3
Ignition of the sample: yes yes yes yes yes yes
Reaching the mark: no no no no no no
Reaching the mark (s): ) () () ) () ()
Ignition of the filter paper: no no no no no no

Observation during the test: No droplet was observed.

Bu rapor, laboratuvarin yazil izni olmadan kismen kopyalanip gogaltilamaz.
imzasiz ve miihiirsiiz raporlar gegersizdir.

This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and
seal are not valid
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Conclusion:

The test results relate to the behaviour of the test specimen of a product under the particular
conditions of the test; they are not intended to be the sole criterion for assessing the potential fire hazard
of the product of use. The results of tests are concerned only with the subject of testing.

The protocol shall not be reproduced except in full without the written approval of the testing
laboratory.

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip ¢cogaltilamaz.
imzasiz ve miihiirsiiz raporlar gegersizdir.

This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and
seal are not valid
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